
SMALL COMMUNITY WASTEWATER FACILITIES PLAN 

FOR THE 

VILLAGE AND ISLAND OF AUNU'U, AMERICAN SAMOA 

Submitted to 

AMERICAN SAMOA ENVIRONMENTAL PROTECTION AGENCY 

UNITED STATES ENVIRONMENTAL PROTECTION AGENCY 

Contract Number 55078 

American Samoa Government 

November 30, 2007 

gdc 
P.O. Box 1238 

Trinidad, CA 95521 

707-677-0123 

gdcocn@earthlink.net 



Small Community Wastewater Facilities Plan for the Village and Island of Aunu'u, American Samoa 

Executive Summary 
The Village and Island of Aunu'u are currently serviced by a wastewater collection system 
delivered to a wet well with a grinder pump and discharged as untreated sewage through 
ocean outfall in shallow water on a fringing coral reef. The southeastern beaches of Aunu 'u 
[...]
flow rate without III and seems reasonable for use for the purpose of this WWFP. 

The peak hourly wastewater flow is defined as the maximum flow generated in the service 
area over a one hour period over the evaluation period. This value is used to select pipe size 
and pump station capacity, and the hydraulic capacity of the treatment plant. It is equal to 
the existing maximum wastewater flow rate plus the expected wet weather flow. The peak 
flow rate for the base year 2006 is therefore 0.27 mgd (191 gpm). The average flow rate for 
the base year 2006 including III is 0.070 mgd (49 gpm) (assumes annual average III is half of 
the wet weather 1/1). 

5.4.2 Existing Wastewater Loads 
Wastewater samples were not taken in the service area for this plan. However, given the 
character of the service area, the expected concentration of wastewater will likely be similar 
to wastewater in the Utulei WWTP system on Tutuila Island (Section 2). Influent BOD and 
TSS concentration for the Utulei WWTP average less than 100 mg/1. If 100 mg/1 is used, 
the average concentration in the service area is 0.11 lb. of BOD or TSS per capita per day. 
Published values for modem households indicate per capita rates of twice this value. The 
Utulei WWTP loads are lower than typical design standards. This is possibly because, in 
part, of high levels of III. Life style differences between American Samoa and the United 
States may also contribute to lower BOD and TSS. 

The exact reason for lower than expected BOD and TSS loadings cannot be determined. 
Therefore, to be conservative, it is considered prudent to use a higher value for design 
purposes. A base year load of 98 lb/day BOD and TSS (0.22 lb/day per person) will be used 

5-4 



Small Community Wastewater Facilities Plan for the Village and Island of Aunu'u, American Samoa 

for planning purposes. This will result in an annual average concentration of 167 mg/1 of 
BOD and TSS. Concentrations will be lower during wet weather conditions and higher 
during dry weather conditions. 

5.4.3 Future Flows and Loads 
Flows in the future will rise as a function of population growth. As mentioned above, for 
purposes of design and evaluation of alternatives, it is considered prudent to assume a 
reasonable potential population growth although it is considered more likely that population 
will remain at near static conditions. A 1.45 percent per year population growth was 
assumed. Based on this rate of growth, the resulting population in 2026 is estimated to be 
595 persons, approximately 33 percent greater than the estimated current population. Based 
on this population growth the projected wastewater flows and BOD and TSS loads are shown 
in Tables 5-2 and 5-3 . This faci lities plan will accommodate the flows and loads throughout 
the approximate 20-year planning cycle. As mentioned above, projected population and 
future flows should be re-examined during final design. 

Table 5.2 Flow Predictions 

Average 
Average 

Average 
Peak Peak 

Wastewater Wet 
Year Population 1 Flow 

Wastewater 
Weather 

Wastewater Wastewater 
Flow with 1/1 Flow with 1/1 Flow with 1/1 

without 1/1 
(mgd)2 Monthly 

(mgd)4 (gpm) (mgd) Flow (mgd)3 

2006 446 0.045 0.070 0.096 0.27 191 
2007 452 0.045 0.071 0.097 0.28 193 
2008 459 0.046 0.072 0.098 0.28 195 
2009 466 0.047 0.072 0.098 0.28 198 
2010 472 0.047 0.073 0.099 0.29 200 
2011 479 0.048 0.074 0.100 0.29 202 
2012 486 0.049 0.074 0.100 0.29 205 
2013 493 0.049 0.075 0.101 0.30 207 
2014 500 0.050 0.076 0.102 0.30 210 
2015 508 0.051 0.077 0.103 0.31 212 
2016 515 0.052 0.077 0.103 0.31 215 
2017 523 0.052 0.078 0.104 0.31 217 
2018 530 0.053 0.079 0.105 0.32 220 
2019 538 0.054 0.080 0.106 0.32 223 
2020 546 0.055 0.080 0.106 0.32 225 
2021 553 0.055 0.081 0.107 0.33 228 
2022 562 0.056 0.082 0.1 08 0.33 231 
2023 570 0.057 0.083 0.109 0.34 234 
2024 578 0.058 0.084 0.110 0.34 237 
2025 586 0.059 0.085 0.110 0.34 240 
2026 595 0.059 0.085 0.111 0.35 242 
2027 603 0.060 0.086 0.112 0.35 245 
2028 612 0.061 0.087 0.113 0.36 249 
2029 621 0.062 0.088 0.114 0.36 252 
2030 630 0.063 0.089 0.115 0.37 255 
Annual growth rate of 1.45% 

2 Average 1/1 of 0.026 mgd 
3 Wet weather 1/1 of 0.052 mgd 
4 Peaking Factor= 5.0 

5-5 



Small Community Wastewater Facilities Plan for the Village and Island of Aunu'u, American Samoa 

Table 5.3 TSS and BOD Load Predictions 

Average 
Wastewater Total BOD Total TSS Average BOD Average TSS 

Year Population 1 Flow with Load3 Load3 Concentration Concentration 
1/12 (lb/day) (lb/day) (mg/L) (mg/L) 

(mgd) 
2006 446 0.070 98 98 167 167 
2007 452 0.071 100 100 168 168 
2008 459 0.072 101 101 169 169 
2009 466 0.072 102 102 170 170 
2010 472 0.073 104 104 170 170 
2011 479 0.074 105 105 171 171 
2012 486 0.074 107 107 172 172 
2013 493 0.075 109 109 173 173 
2014 500 0.076 110 110 174 174 
2015 508 0.077 112 112 175 175 
2016 515 0.077 113 113 176 176 
2017 523 0.078 115 115 176 176 
2018 530 0.079 117 117 177 177 
2019 538 0.080 118 118 178 178 
2020 546 0.080 120 120 179 179 
2021 553 0.081 122 122 180 180 
2022 562 0.082 124 124 181 181 
2023 570 0.083 125 125 181 181 
2024 578 0.084 127 127 182 182 
2025 586 0.085 129 129 183 183 
2026 595 0.085 131 131 184 184 
2027 603 0.086 133 133 185 185 
2028 612 0.087 135 135 185 185 
2029 621 0.088 137 137 186 186 
2030 630 0.089 139 139 187 187 
Annual growth rate of 1.45% 

2 Average 1/1 of 0.026 mgd 
3 BOD and TSS load of 0.22 lbs/day/person 

5-6 



Small Community Wastewater Facilities Plan for the Village and Island of Aunu'u, American Samoa 

Section 6 
WASTEWATER MANAGEMENT ALTERNATIVES 
A range of wastewater management alternatives are described below. Those alternatives that 
appear to be feasible and applicable to the site-specific constraints for the Village and Island 
of Aunu'u are identified and carried forward for more detailed evaluation in Section 7. All 
community based treatment and disposal alternatives considered below incorporate the 
existing collection system that conveys wastewater to a common collection point. Because 
this system is in place and operational, alternative collection systems are not considered. 

6. 1 No-action Alternative 
The no-action alternative would leave the extstlng collection and disposal system as it 
currently operates with no treatment prior to disposal. The existing system is a considerable 
and significant improvement over the previous condition, and protects the shallow aquifer. 
However, this approach can not be recommended and is not considered a viable long term 
option. From a regulatory perspective, it is a non-permitted and non-permittable discharge 
and violates both Territorial and State laws and regulations. From an environmental 
perspective, the discharge of raw sewage in shallow water at the edge of the reef is a 
potential threat to both human health and aquatic life. The no-action alternative is not 
considered further in the evaluations below. 

6.2 Alternatives not Considered 
Some possible alternatives were not considered for additional evaluation; these included 
those listed in Sections 6.3 and 6.4 that were not carried forward for evaluation in Section 7 
and the following classes of alternatives: 

• Bulk transport of wastewater for treatment off-site was rejected as too costly, 
unreliable, and difficult because of limited vessel operations and no appropriate 
docking infrastructure 

• Composting toilets and similar approaches were not considered because of economic 
and cultural reasons. This approach would not likely be acceptable to the residents, 
would be difficult to enforce, and would still require the treatment and disposal of 
grey water. · 

• Individual septic tanks with leach fields cannot be used because of the very shallow 
ground water. 

• Alternative and experimental approaches were not considered, primarily because of 
difficulty in implementation and potential regulatory unacceptability. For example, 
recirculating sand filters, which are being used in a number of tropical settings, were 
not considered because of the probable lack of the correct quality and quantity of 
materials needed. The use of fine calcareous sands may be questionable, as is the 
availability of such sand. 

6-1 



Small Community Wastewater Facilities Plan for the Village and Island of Aunu'u, American Samoa 

• Stand-alone primary treatment was not considered because it could not be permitted 
under existing federal and territorial laws and regulations. 

6.3 Conventional/Mechanical Secondary Wastewater Treatment 
Systems 
Conventional wastewater processes use mechanical means to facilitate treatment. A diagram 
showing conventional wastewater treatment is shown in Figure 6-1 . General terms are used 
to describe different degrees of treatment, in order of increasing treatment level, including 
preliminary, primary, secondary, and tertiary (advanced) wastewater treatment. Disinfection 
to remove pathogens is typically the final treatment step. 

Raw Sewage 

1 
Prelim ina ry 
Treatment 

Primary 
Treatment 

Secondary 
Treatment 

Tertia ry 
Treatment 

Disinfection 
Reclaime 

Treatment 
Water 

d 

~ 
Effluent Disposal 

Figure 6.1. Conventional Wastewater Treatment Processes 

6-2 



Small Community Wastewater Facilities Plan for the Village and Island of Aunu'u, American Samoa 

Not all treatment steps are used at all wastewater facilities. While some form of preliminary 
treatment is common to nearly all facilities, primary treatment is typically not required for 
small secondary treatment plants or those with various kinds of secondary treatment 
processes. Tertiary treatment is used when final effluent quality requirements dictate a 
higher level of treatment than that which can be achieved by secondary treatment. Tertiary 
treatment processes are increasingly integrated into upstream processes, such as the use of 
membranes instead of secondary clarifiers. Descriptions of common treatment processes 
that should be considered for this facility plan are described below. 

Preliminary treatment: The objective of preliminary treatment is the removal of coarse 
solids and other large materials often found in raw wastewater. Removal of these materials is 
necessary to enhance the operation and maintenance of subsequent treatment units. 
Preliminary treatment processes are located in the "headworks" of a wastewater treatment 
plant. 

Preliminary treatment typically includes coarse screening, fine screerung, grit removal, 
and/or comminution. Screens remove large materials from entering the system. In grit 
chambers, the velocity of the water through the chamber is maintained sufficiently high, or 
air is used, so as to prevent the settling of most organic solids. Grit removal is not included as 
a preliminary treatment step in some small wastewater treatment plants, such as at the Utulei 
WWTP. Comminutors are sometimes used to supplement coarse screening and serve to 
reduce the size of large particles (using maceration) so that they will be removed in the form 
of sludge in subsequent treatment processes. 

Primarv Treatment: The objective of primary treatment is the removal of settleable 
organic and inorganic solids by sedimentation, and the removal of materials that will float 
(scum) by skimming. Typically, approximately 25 to 50% of the incoming biochemical 
oxygen demand (BOD), 50 to 70% of the total suspended solids (TSS), and 65% of the oil 
and grease can be removed by primary treatment. Some organic nitrogen, organic 
phosphorus, and heavy metals associated with solids are also removed by primary treatment 
but colloidal and dissolved constituents are not removed. The effluent from primary 
sedimentation units is referred to as primary effluent. 

Primary sedimentation tanks or clarifiers can be round or rectangular basins, typically 10 to 
18 feet deep, with hydraulic retention time at average flow rates between 2 and 3 hours. 
Settled solids (primary sludge) are normally removed from the bottom of tanks by sludge 
rakes that scrape the sludge to a central well from which it is pumped to sludge processing 
units. Scum is swept across the tank surface by water jets or mechanical means into hoppers 
from which it is either pumped to sludge processing units, or as at the Utulei WWTP, enters 
directly into the anaerobic digester that is located directly below the clarifier unit. 

In many larger treatment plants, and at the Utulei WWTP, primary sludge is processed 
biologically by anaerobic digestion. In the digestion process, anaerobic and facultative 
bacteria metabolize the organic material in sludge, thereby reducing the volume requiring 
ultimate disposal. Anaerobic digestion also makes the sludge stable and less odorous and 
improves its dewatering characteristics. Digestion is carried out in covered tanks called 

6-3 



Small Community Wastewater Facilities Plan for the Village and Island of Aunu'u, American Samoa 

anaerobic digesters that are typically 20 to 50 feet deep. The residence time in an anaerobic 
digester may vary from a minimum of about 10 days for high-rate digesters to 60 days or 
more in standard-rate digesters. Gas containing about 60 to 65% methane is produced during 
digestion and can be recovered as an energy source. 

In small sewage treatment plants, primary sludge is processed in a variety of ways including: 
aerobic digestion, storage in sludge lagoons, direct application to sludge drying beds, in­
process storage (as in stabilization ponds), and land application. Recent regulations require a 
certain degree of stabilization before sludge disposal can occur. 

Primary treatment is occasionally not used if the incoming wastewater flow is small (average 
below <0.5 mgd) and/or certain types of secondary treatment are used. In sewage treatment 
plants where primary treatment is not practiced, the size of the secondary treatment units 
would be larger, since more BOD and TSS is sent to the secondary treatment. However, only 
a single sludge is produced, simplifying operations. 

Secondary Treatment: The objective of secondary treatment is to remove biodegradable 
dissolved and colloidal organics and suspended solids either created in the secondary 
treatment process or carried into the process with the incoming wastewater. In most cases, 
secondary treatment uses aerobic biological processes. Aerobic biological treatment is 
performed in the presence of oxygen by aerobic microorganisms (principally bacteria) that 
metabolize the organic matter in the wastewater, thereby producing more microorganisms 
and inorganic end products (principally C02, NH3, and H20). Several types of aerobic 
biological processes are used for secondary treatment, differing primarily in the manner in 
which oxygen is supplied to the microorganisms, the rate at which organisms metabolize the 
organic matter, the manner in which the microorganisms grow in the treatment reactor, and 
the method of solids removal employed. 

The microorganisms must be separated from the treated wastewater by sedimentation to 
produce secondary effluent relatively free of suspended solids. The separation can occur 
through settling in the aeration tank itself, by using a membrane or, most commonly, by 
gravity sedimentation in a separate sedimentation tank. The sedimentation tanks used in 
secondary treatment, often referred to as secondary clarifiers, operate in the same basic 
manner.as the primary clarifiers described previously. The biological solids removed during 
secondary sedimentation, called secondary or biological sludge, are normally combined with 
primary sludge (if any) for sludge processing. 

Secondary treatment processes include suspended growth processes, such as conventional 
activated sludge, oxidation ditches, aerated lagoons, membrane bioreactors, and sequencing 
batch reactors (SBRs), where the microorganisms are mobile in the bulk liquid. Alternately, 
attached growth processes, such as trickling filters and rotating biological contactors 
(RBCs ), may be used. In attached growth processes, the microorganisms grow on a media 
that is fixed inside the treatment unit. 

6-4 



Small Community Wastewater Facilities Plan for the Village and Island of Aunu'u, American Samoa 

Suspended Growth Processes: Suspended growth processes, have one or more aeration tanks 
or basins containing a suspension of the wastewater and microorganisms. This mixture is 
called "mixed liquor". 

In the conventional activated sludge process, the aeration tanks or basins are round or 
rectangular with typical depths of 6 to 20 feet. The contents of the aeration tank are mixed 
vigorously by aeration devices which also supply oxygen to the biological suspension. 
Aeration devices can either be submerged diffusers that release compressed air or mechanical 
surface aerators that introduce air by agitating the liquid surface. Hydraulic retention time in 
the aeration tanks or basins usually ranges from 3 to 8 hours. Following the aeration step, the 
microorganisms are separated from the liquid by sedimentation and the clarified liquid is 
secondary effluent. A portion of the biological sludge is recycled to the aeration basin to 
maintain a high mixed-liquor suspended solids (MLSS) level. The remainder is removed 
from the process and sent to sludge processing to maintain a relatively constant concentration 
of microorganisms in the system. 

Oxidation ditches: Oxidation ditches vary from activated sludge in that the aeration tank is a 
ring- or oval-shaped channel equipped with rotating brush type aerators that propel the mixed 
liquor around the channel at a velocity of 0.8 to 1.2 feet per second. Like the conventional 
activated sludge process, the oxidation ditch process uses secondary clarification to settle 
biosolids and return sludge to the aeration tank. 

Aerated lagoons: Aerated lagoons are relatively large tanks or basins in which aeration is 
provided. No secondary clarifier is used, and sludge is not returned to the aerated tank or 
basin. Enough oxygen should be transferred to satisfy the BOD loading of the wastewater 
and to provide sufficient mixing to maintain uniform dissolved oxygen levels throughout the 
system. Instead of hydraulic retention times measured in hours, wastewater is held for days. 
For consistent treatment efficiency, a retention period of 30 days is recommended. 
Ordinarily, the liquid depth should be between 10 feet and 20 feet to allow the aeration 
system to function efficiently. In addition, a minimum additional freeboard of 2 feet should 
be provided. 

For an aerated lagoon system, a minimum of two ponds consisting of a treatment pond and a 
polishing pond is recommended. The ponds should be of equal dimensions with 
approximately 70% or more of the aeration capacity typically installed in the first pond. Air 
requirements are greater in the first pond to match the higher oxygen demand of raw 
wastewater. Solids settling occurs to some extent in the treatment pond and to a larger extent 
in the polishing pond, avoiding the need for a secondary clarifier. Sludge is occasionally 
dredged from the ponds to preserve capacity. 

Membrane Bioreactors CMBRs): MBRs are a more recent technology cons1stmg of 
suspended growth aerated biological reactor(s) in which membranes are integrated with an 
ultrafiltration membrane system. Essentially, the membrane system replaces the solids 
separation function of secondary clarifiers in a conventional activated sludge system. 
Preliminary treatment in the form of fine screening is needed but primary treatment is 
typically not used. Membranes are installed in the aeration tank, in direct contact with mixed 

6-5 



Small Community Wastewater Facilities Plan for the Village and Island of Aunu'u, American Samoa 

liquor. Through the use of a permeate pump, a vacuum is applied to a header connected to 
the membranes. The vacuum draws the treated water through the membranes. Permeate is 
then directed to disinfection or discharge facilities . Intermittent airflow is introduced to the 
bottom of the membrane module, producing turbulence that scours the external surface of 
membrane. This scouring action transfers rejected solids away from the membrane surface. 

MBR technology effectively overcomes the problems associated with poor settling of sludge 
that frequently occurs with other secondary treatment processes. Considerably higher mixed 
liquor solids concentrations (typically 8,000 to 10,000 mg/1) can be maintained compared to 
conventional activated sludge systems that are limited by sludge settling. Elevated biomass 
concentrations allow for highly effective removal of both soluble and particulate 
biodegradable material in the waste stream. By combining all operations into a single process 
with high biomass concentrations, a high quality effluent is consistently produced in a very 
small footprint. 

Sequential batch Reactors (SBRs): SBRs combine all functions of the aeration tank and 
secondary clarifier into one tank in which a series of sequential operations is applied to treat 
the wastewater. Since all functions occur in one tank, no return sludge pumps are needed. 
Multiple tanks can be used in parallel with each other to add redundancy. During the fill 
stage, wastewater fills the tank, mixing with biomass that settled during the previous cycle. 
During the react stage, air is added to the tank to aid biological growth and facilitate 
subsequent waste reduction. Mixing and aeration stop during settling stage to allow solids to 
settle to the bottom of the tank Then, the treated wastewater can be removed from the upper 
portion of the tank during the decant stage. Finally, sludge removal can occur during the idle 
stage. 

Attached Growth Processes: In a trickling filter , instead of an aeration basin, wastewater 
enters a tower filled with support media such as stones, plastic shapes, or wooden slats. 
Wastewater is applied intermittently, or sometimes continuously, over the media. 
Microorganisms become attached to the media and form a biological layer or fixed film. 
Organic matter in the wastewater diffuses into the film, where it is metabolized. Oxygen is 
supplied to the film by the natural or a fan-induced flow of air either up or down through the 
media. The thickness of the biofilm increases as new organisms grow. Periodically, portions 
of the film 'slough' off the media. The sloughed material is separated from the liquid in a 
secondary clarifier and discharged to sludge processing. A portion of the clarified liquid from 
the secondary clarifier is recycled to the tower to improve hydraulic distribution of the 
wastewater over the filter. 

Rotating Biological Contactors (RBCs): RBCs are fixed-film reactors, similar to trickling 
filters, in which organisms are attached to support media. In the case of the RBC, the support 
media are slowly rotating discs that are partially submerged in flowing wastewater in the 
reactor. Oxygen is supplied to the attached biofilm from the air when the film is out of the 
water and from the liquid when submerged, since oxygen is transferred to the wastewater by 
surface turbulence created by the discs' rotation. Sloughed pieces of biofilm are removed in 
the same manner described for trickling filters. 

6-6 



Small Community Wastewater Facilities Plan for the Village and Island of Aunu'u, American Samoa 

After secondary treatment, over 85 percent of the BOD5 and SS originally present in the raw 
wastewater will be removed. In general, properly operated suspended growth processes have 
the ability to produce an effluent of slightly higher quality, in terms of these constituents than 
attached growth processes. When coupled with a disinfection step, these processes can 
provide substantial but not complete removal of bacteria and viruses. 

Tertiary Wastewater Treatment: Tertiary wastewater treatment is employed when specific 
wastewater constituents which cannot be removed by secondary treatment must be removed. 